Myrna Diaz medication list

As needed meds
Zantac 75mg as needed for gastric reflux
Percocets 1 tablet as needed

Ritaxin infusion last infusion November 2009

With Breakfast

Azathioprine 2 tabs (100mg) once a day

Hydrochlorothiazide 1 tab (25mg) once a day

Folic Acid 1 tab (1 mg) once a day

Aspirin 1 tab (325mg) once a day

Plavix (75mg) once a day

Lunch

One multi vitamin once a day

One Calcium tab once a day

One Iron tablet (323 mg) once a day

At bedtime

Simastatin 1 tab (40 mg) once at night

Lisinopril 1 tab (10 mg) at night

Gemfibrozil 1 tab once at night

Metropolol 1 ½ tab at  night

Surgeries/Hospitalizations

Bilateral knee replacement 2000

Nerve release both wrist 1991

Total Vaginal Hysterectomy at Flagstaff Medical Center in 1995

Glaucoma valve placement, both eyes 2005 at UC Davis by Dr Michelle Lim

Pacemaker replacement dual chamber by biotronik 8/2 2007 by Dr. A Garg at West Valley Hospital

Cataract surgery both eyes by Dr Steven Hwang October 2008

Hospital admission November 2008 for stroke with 2 weeks of rehab afterwards

Chronic conditions

Rheumatoid Arthritis since 1989

DM since 2004

HTN since 1990’s

Lung Fibrosis possibly cause by long term Methotrexate use since 1990’s until 2004

Positive PPD test since child

Easily forgetful and can not understand complex instructions. 

Allergies 

Sulfa – rash

Penicillin – rash childhood

IV iodine – hives

Providers
Walgreen’s (623) 935-0528

Dr Tesser  for Arthritis (623) 512-4800

Dr Skybell  for eyes (623) 209-0020

Dr Kadikar  for Lungs (602) 274-7195

Dr Ting for Kidneys (623) 547-4668

Dr Neerings  for foot (623) 848-0123

Dr Moon  for Heart (623) 935-9494

Dr Engstrom  Primary Physician (623)935-9600

